
    JUNE 2022 

2022 Non‐Potable 
Water Master Plan 
 

BEAUMONT‐CHERRY VALLEY WATER DISTRICT



  Table of Contents 

 

Beaumont Cherry Valley Water District TOC-1 June 2022 
Non-potable Water Master Plan  DRAFT 

 

Table of Contents 
Section    Title Page 

  Table of Contents ................................................................................ TOC-1 

 

SECTION 1 BACKGROUND, SERVICE AREA CHARACTERISTICS, AND OVERVIEW OF 
DISTRICT FACILITIES  

 The Non-Potable Master Plan .............................................................................. 1-1 

 Beaumont Cherry Valley Water District - Background ......................................... 1-2 

Previous Planning Efforts ..................................................................................... 1-3 
[...]
0 13 82 251 552 1,661 2,233 4,560 

Totals 0 1,033 3,652 6,371 9,222 12,881 16,003 19,360 

Beaumont 

People/EDU 3.12 3.12 3.1 3.1 3.1 3.1 3.0 3.0 

Population 48,237 51,419 59,304 67,209 75,114 83,019 89,547 92,300 

Cherry Valley 

People/EDU 2.43 2.43 2.43 2.46 2.5 2.6 2.7 2.8 

Population 6,738 6,770 6,937 7,355 8,118 11,057 12,767 20,000 

BCVWD Service Area 

Population 54,975 58,189 66,241 74,564 83,232 94,076 102,314 112,300 

 
Figure 3-4 

City of Beaumont Projected Wastewater Flow  

 

 Source: City of Beaumont, Feasibility Study for WWTP Expansion & Salt Mitigation (Webb/Aqua Engineering) 



  Service Area Population 

 

Beaumont Cherry Valley Water District 3-14 June 2022 
Non-potable Water Master Plan  DRAFT 

 

White Paper Model  

In late 2017 through 2018, BCVWD staff prepared a series of White Papers related to regional 
water supply, particularly imported water needs, along with a financial strategy to implement and 
fund additional imported water supply.  As part of the development of these White Papers, 
BCVWD reviewed the projects listed previously in Tables 3-3 and 3-4 to identify a reasonable 
build-out plan for the projects now under or about to start construction and a start-up and build-
out plan for those projects which are still on the horizon.  This was done on a year-by-year basis 
from 2017 through 2040.  In addition to the projects listed in Tables 3-3 and 3-4, twenty (20) 
“infill” and miscellaneous projects were included which were not a part of major developments 

In the White Paper model, an evaluation was made of each of the major developments within 
BCVWD’s service area which were previously identified in Tables 3-3 and 3-4.  Start-up years 
and build-out rates were estimated.  Individual and small infill projects were included.  The 
additional EDUs associated with schools, commercial developments, etc. to support the 
residential EDUs were also included.  The White Paper Analysis resulted in an average of about 
500 new EDUs per year and is consistent with the City of Beaumont’s growth projection. 

Table 3-8 shows the development rate for EDUs used in the White Paper Model. 
Table 3-8 

Projected EDUs and Population in BCVWD Service Area Used in White Paper Model 
(Baseline 2018) 

 

Cumulative New EDUs 

2018 2020 2025 2030 2035 2040 2045 Build-
out 

Beaumont 0 1,098 3,556 6,086 8,598 10,092 11,092 14,800 

Cherry 
Valley 

0 13 82 251 552 1,661 2,233 4,560 

Totals 0 1,111 3,638 6,337 9,150 11,753 13,325 19,360 

Beaumont 

People/EDU 3.12 3.12 3.1 3.1 3.1 3.1 3.0 3.0 

Population 48,237 51663 59,261 67,104 74,891 79,522 81,513 92,300 

Cherry Valley 

People/EDU 2.43 2.43 2.43 2.46 2.5 2.6 2.7 2.8 

Population 6,738 6,770 6,937 7,355 8,118 11,057 12,767 20,000 

BCVWD Service Area 

Population 54,975 58,432 66,198 74,459 83,009 90,579 94,280 112,300 

 



  Service Area Population 

 

Beaumont Cherry Valley Water District 3-15 June 2022 
Non-potable Water Master Plan  DRAFT 

 

City Spreadsheet 

The City Manager (2018 – 2019) for the City of Beaumont developed a spreadsheet (City 
Spreadsheet) of new development for budgeting and strategic planning purposes dated 
February 2, 2019.  The model considered market “ups and downs” in new EDUs and a slight 
decline in new single family home construction because of the impact of the Summerwind 
Ranch and Mesa Verde developments in the City of Calimesa on new house construction and 
sales in Beaumont.  Table 3-8 shows the projections and growth.  The City Spreadsheet only 
went to 2038; BCVWD extended the data to 2040 using the City’s 2037 and 2038 EDU growth 
rate.  The residential EDUs includes some multi-family units.  The people per EDU used in 
Table 3-6 corresponds to the City’s equivalent population per EDU based on the blend of single 
family and multi-family units.  The City’s spreadsheet did not include any Cherry Valley data, so 
BCVWD use the Cherry Valley growth projections set forth in the previous tables to develop a 
total service area population to be consistent with the other tables in this section. 

Summary 

Figure 3-5 shows the total BCVWD service area population under the four scenarios presented 
above.  Also included, for comparison, is the population projection from BCVWD’s 2015 Potable 
Water Master Plan, which is the most aggressive.  The City Spreadsheet shows the slowest 
growth.  This is not surprising since this was prepared for budgeting and strategy purposes.  
The White Paper Spreadsheet Model closely follows the WWTP Feasibility Study projection 
using 510 EDUs/yr for Beaumont development.  The deviation in 2035 is a result of increased 
development in Cherry Valley. 

Of the growth projections in Figure 3-5, from 2018 to 2040, the growth in the 2015 BCVWD 
Potable Water Master Plan is the most aggressive.  The growth rate projected by the City of 
Beaumont City Manager for budgetary purposes is the lowest growth rate.  BCVWD’s White 
Paper Spreadsheet Model is midway between the highest and lowest rates, and represents a 
reasonable rate for planning purposes.  It closely parallels the growth rate in the City’s 
Wastewater Facilities Plan until 2035 (510 EDUs/year).   



  Service Area Population 

 

Beaumont Cherry Valley Water District 3-16 June 2022 
Non-potable Water Master Plan  DRAFT 

 

Table 3-9  
Projected EDUs and Population in BCVWD Service Area City Spreadsheet Data  

(Baseline 2018) 

 2018 2020 2025 2030 2035 2040 

Cumulative New EDU’s in Beaumont 0 943 2,108 3,753 4,918 6,003 

Cumulative New EDUs, Cherry Valley 0 13 82 251 552 1,661 

Total New EDUs in BCVWD Service 
Area 

0 956 2,190 4,004 5,470 7,664 

People/EDU in Beaumont 3.12 3.2 3.3 3.3 3.35 3.35 

Beaumont Population 48,237 51,225 55,193 60,622 64,369 64,712 

People/EDU in Cherry Valley 2.43 2.43 2.43 2.46 2.50 2.60 

Cherry Valley Population 6,738 6,770 6,937 7,355 8,118 11,057 

Total BCVWD Service Area Population 54,975 58,024 62,131 67,977 72,830 79,404 

 
Figure 3-5 

Total BCVWD Service Area Population Under Various Development Scenarios 

 



  Service Area Population 

 

Beaumont Cherry Valley Water District 3-17 June 2022 
Non-potable Water Master Plan  DRAFT 

 

Comparison with Division of Finance Projections 

Table 3-10 shows State of California Division of Finance (DoF) population growth rate for 
Riverside County.  The growth rate for Riverside County, as a whole, is 4.2% per year 
(geometric) from 2020-2045 – about half that projected for BCVWD for the same period (9.8%).  
This is to be expected as the growth rate for the BCVWD area is expected to be significantly 
greater than Riverside County as a whole. 

Table 3-10 

DoF Riverside County Population Growth Rates 

   Population 

   2020 2025 2030 2035 2040  2045

CA Dept. of Finance 
Projection ‐ Riverside 
County (x1,000 People) 

2,449  2,594  2,728  2,841  2,933  3,005 

5‐Year % Change 
‐  5.90%  5.17%  4.13%  3.24%  2.45% 

BCVWD 
59,258  66,149  73,739  81,906  88,532  94,556 

5‐Year % Change 
‐  11.63%  11.47%  11.08%  8.09%  6.80% 

 

 



  Non-Potable Water Sources 

 

Beaumont Cherry Valley Water District 4-1 June 2022 
Non-potable Water Master Plan  DRAFT 

 

Section 4 

Non-Potable Water Sources 

Existing and potential water sources for BCVWD’s non-potable water system include: 

 Potable groundwater (currently supplementing the 2800 Non-potable Zone and 
exclusively supplying the 2600 Zone and lower Non-potable Zones) 

 Non-potable groundwater from Well 26 (currently the major supply source for the 2800 
Non-potable Zone) 

 Recycled water 

 Screened imported SPW 

 San Timoteo Canyon Groundwater 

 High nitrate groundwater from mouth of Edgar Canyon 

These sources, facilities, and quantities are discussed in this section. 

Water Resource Recycling Facilities 

There are three potential sources of recycled water for BCVWD’s non-potable water system: 

 City of Beaumont Treatment Plant No.1 

 YVWD Henry Wochholz Regional Water Recycling Facility (WRWRF) through YVWD’s 
non-potable water system 

 City of Banning Treatment Plant (long range source) 

The City of Banning and YVWD are listed; however, these are not considered sources at this 
time.  

City of Beaumont 

The City of Beaumont provides wastewater collection and treatment to the residents and 
businesses in the City of Beaumont and the Highland Springs Village area of Cherry Valley. 
About 52,000 people currently (2020) live in Beaumont and most are served by the wastewater 
collection system. There are about 148 parcels, out of about 13,000 parcels in Beaumont, on 
septic tank systems6. The wastewater flows generally by gravity to the City’s Treatment Plant 

 

6 City of Beaumont City Manager, Potential Grant for Conversion of Septic Systems on 6th St/Maple Ave., 
Staff Report, January 20, 2015. 



  Non-Potable Water Sources 

 

Beaumont Cherry Valley Water District 4-2 June 2022 
Non-potable Water Master Plan  DRAFT 

 

No. 1 located west of Viele Avenue and south of 4th Street. The collection system does include 
ten (10) lift and pumping stations, however. 

The existing City of 
Beaumont’s Treatment 
Plant No. 1 (to the right) 
has a design and current 
design capacity of 4 million 
gallons/day (mgd). The 
newly upgraded treatment 
facility provides influent 
screening, solids digestion 
through anaerobic, anoxic, 
and aeration basins, 
membrane bioreactor filtration, reverse osmosis filtration, brine disposal, travelling bridge, and 
low pressure-low intensity UV disinfection (Trojan UV 3000). The brine waste from the reverse 
osmosis system is discharged to the Inland Empire Brine Line (IEBL). The disinfected effluent 
flows down a cascade aerator channel into Cooper’s Creek. Two (2) repurposed clarifiers have 
been converted to provide extra storage and flow equalization for recycled water, to be 
distributed to BCVWD. Each recycled water storage tank has a volume of 0.5 MG.  

Waste biosolids, which are essentially aerobically digested in the Biolac® basins, are pumped to 
a gravity thickener; the thickened, waste biosolids are dewatered using centrifuges, discharged 
to a truck, and hauled offsite to a composting facility for recycling7.  

The treatment facility operates under Order No. R8-2015-0026 and NPDES No. CA0105376 
adopted July 24, 2015. The permit is due to expire on July 31, 2020. The current (2021) 
average daily flow is 3.70 mgd.8 The waste discharge order permits surface discharge at two 
locations: 

 Cooper’s Creek, where it has been discharging since the plant was originally built in the 
1920s, (DP-001) 

 An unnamed tributary of Marshall Creek, (DP-007). This has not been used since 
September 2015.9 

There are three permitted locations for reclamation and reuse: 

 

7 Title 22 Engineering Report (2016). City of Beaumont Wastewater Treatment Plant, prepared for the 
City of Beaumont by AQUA Engineering/Albert A. Webb and Associates, July. 

8 Beaumont Basin Watermaster (2019). 2018 Consolidated Annual Report and Engineering Report Draft, 
prepared by Alda Inc, in association with Thomas Harder and Company, February. 

9 Ibid. 



  Non-Potable Water Sources 

 

Beaumont Cherry Valley Water District 4-3 June 2022 
Non-potable Water Master Plan  DRAFT 

 

 Tukwet Canyon Golf Course (R-001) 

 Oak Valley Golf Course (R-002)  

 BCVWD (R-003) 

Figure 4-1 shows a simplified block process flow diagram for the upgraded and expanded 
treatment facility. Raw wastewater enters the plant through several large diameter sewers and 
passes through mechanically cleaned coarse bar screens then on to gravity, vortex grit removal. 
The screened and degritted wastewater flows into a refurbished influent wastewater pumping 
station where the flow is lifted to flow through fine screens and then into the secondary 
biological treatment process. The process is configured with an anaerobic zone, an anoxic zone 
and an aeration (nitrification) zone. The anaerobic zone functions as a biological selector with 
enhanced phosphorus removal; the anoxic zone provides nitrogen removal. Compressed air is 
provided to the aeration tank to provide oxygen to the microorganisms stabilizing the 
wastewater. The liquid in the aeration tank (termed “mixed liquor”) flows to another lift station 
where it is pumped to open tanks containing ultrafiltration membranes. The new facility uses the 
membrane bioreactor (MBR) process.  

Figure 4-1 
City of Beaumont Upgraded and Expanded WWTP  

Simplified Process Flow Diagram 

 

Pumps pull the stabilized liquid through the membranes producing a very clear product water, 
called permeate. The microbial solids remain behind and are recirculated back to the anoxic 
tank and then to the anaerobic tank. Biological solids are produced in the process of removing 
the biodegradable organics in the wastewater and the solids must be systematically “wasted” to 
the solids handling process. 



  Non-Potable Water Sources 

 

Beaumont Cherry Valley Water District 4-4 June 2022 
Non-potable Water Master Plan  DRAFT 

 

A portion of the permeate, (up to 2.4 mgd), passes through pre-filters and then through the 
reverse osmosis process to remove dissolved minerals and other trace organics that escape 
secondary treatment. This is necessary to meet the Maximum Benefit Salinity Water Quality 
Objective set by the RWQCB for the Beaumont Management Zone (Beaumont Basin). The 
reverse osmosis process produces reject water (contains the minerals that are removed from 
the water) that is discharged to the new brine line leading to the IEBL for eventual treatment and 
disposal in Orange County. 

As stated above, there are solids that are produced as part of the treatment process. Coarse 
and fine screenings and grit will be collected and hauled offsite for disposal in an approved 
landfill. Biosolids from the secondary process will be pumped to on-site tanks where the solids 
will be further stabilized, then dewatered using centrifuges. The centrifuged sludge will be 
placed on solar drying beds; the dried biosolids will be hauled off-site where they can be 
composted and beneficially reused. 

The product water from the reverse osmosis process blends with the by-passed MBR permeate 
and passes through the UV disinfection system, and into the reuse splitter structure. The reuse 
splitter structure contains transfer pumps which transfer effluent to the recycled water storage 
facilities (repurposed clarifier). Treated water which is not recycled is discharged down the 
existing cascade aerator channel to Cooper’s Creek. As part of the environmental permitting10 
for the recycled water system, the US Fish and Wildlife Service required that a minimum of 1.8 
mgd of treated effluent continue to be discharged to Cooper’s Creek for maintenance of habitat 
for threatened or endangered species11. Effluent flow in excess of 1.8 mgd can be recycled. 

Recycled water storage is necessary on-site to accommodate variations in the wastewater flow 
rates throughout the day and to facilitate time of use (TOU) pumping. Providing storage allows 
recycled water to be pumped a consistent rate while avoiding pumping during the peak power 
demand time. The City of Beaumont intends on using the existing secondary clarifiers, which 
provide about 1 million gallons of storage for the on-site recycled water storage. 

Recycled water will be delivered to BCVWD from the on-site recycled water storage facilities. 
The details of the pipelines and transfer pumps are being discussed at the present time. 
BCVWD will be constructing a recycled water pumping station adjacent to the City’s WWTP.  
The discharge from the booster station will be pumped to an existing 24”, 2800 Non-potable 
Water Pressure Zone pipeline in 4th Street. 

 

10 Initial Study/Mitigated Negative Declaration Beaumont Cherry Valley Water District Recycled Water 
System Project, SCH 2007081127, June 2007. 

11 Letter dated February 29, 2008, Karen Goebel USFWS to Michelle Jones SWRCB, Informal 
Consultation for Beaumont Cherry Valley Water District Recycled Water System, SRF Loan C-06-5157-
110. 



  Non-Potable Water Sources 

 

Beaumont Cherry Valley Water District 4-5 June 2022 
Non-potable Water Master Plan  DRAFT 

 

Wastewater Flow 

Figure 4-2 shows the recent historic wastewater flow measured at the City of Beaumont’s 
WWTP.1213141516 There is some wet weather impact on the daily flow. The permitted capacity of 
the WWTP is 4.0 mgd. 

Total population in 2015 in Beaumont was 43,370 as reported in Section 3, Table 3-1; the 
average annual wastewater flow in 2015 was 2.92 mgd. The per capita wastewater flow was 67 
gallons per person per day (gpcd) at that time. This per capita flow rate also includes the 
associated commercial, industrial, and institutional (CII) component and is not just the 
residential flow. This per capita is relatively low and likely may include the effects of water 
conservation during the drought that year. 

Wastewater flow rate is increasing at about 100,000 gallons per year based on data from Figure 
4-2 for the years 2010 to 2019 (note, per capita use decreased from 2011 – 2012, as well as 
2013 – 2016; 100,000 gallons/year increase based on net average from 2010 - 2019). In 2019 
the flow was reported to be 3.66 mgd (based on City’s Draft Wastewater Master Plan 
Presentation); at 0.10 mgd/year increase, the wastewater flow in 2020 would be projected to be 
3.79 mgd which may be more reflective of typical conditions rather than “drought” conditions. 
The per capita flow rate, based on the 2020 population of 51,647 (2020 UWMP planning 
estimate), is estimated to be 73 gpcd. This has been trending downward as newer homes, with 
more efficient plumbing and water using appliances are being constructed and occupied. (Data 
prior to year 2000 indicated per capita wastewater flows were in the range of 102 to 108 gpcd.) 
For the purposes of determining the amount of recycled water generated by the City, a per 
capita flow of 70 gpcd was used as a baseline for 2020. This is discussed further in this Section.  
  

 

12 City of Beaumont (2016). Title 22 Engineering Report, Beaumont California Wastewater Treatment 
Plant, prepared by AQUA Engineering and Albert A. Webb and Associates, July. 

13 City of Beaumont Staff Report (2016). Director of Public Works/City Engineer to Mayor and City 
Council, Agenda Item 8i, May 17. 

14 Wildermuth Environmental (2009). City of Beaumont, Attachment A to the Environmental Information 
Form Accompanying the Petition for Change, April 14. 

15 City of Beaumont (2016). Feasibility Study for WWTP Expansion and Salt Mitigation, prepared by Albert 
A. Webb Associates and Aqua Engineering, December. 

16 City of Beaumont (2021). City of Beaumont City Council Workshop, July 22, 2021. Presentation of Draft 
Wastewater Master Plan, prepared by AKEL Engineering Group, Inc., June 22, 2021.  



  Non-Potable Water Sources 

 

Beaumont Cherry Valley Water District 4-6 June 2022 
Non-potable Water Master Plan  DRAFT 

 

Figure 4-2 
Historic Wastewater Flow at City of Beaumont Wastewater Treatment Plant 

 

Influent continuous flow recording data for May 16, 2015 (Saturday) and July 7, 2015 (Tuesday), 
taken from the City’s Title 22 Report, were used to develop an hourly flow pattern (diurnal curve) 
for the influent flow to the treatment facility. The data is plotted in Figure 4-3 as a ratio of the 
hourly influent flow to the average for the day. A smoothed curve was developed and is shown.  
  

0.00

0.50

1.00

1.50

2.00

2.50

3.00

3.50

4.00

1970 1980 1990 2000 2010 2020 2030

A
ve
ra
ge
  A

n
n
u
al
, m

gd

Year

City of Beaumont WW Flow



  Non-Potable Water Sources 

 

Beaumont Cherry Valley Water District 4-7 June 2022 
Non-potable Water Master Plan  DRAFT 

 

Figure 4-3 
City of Beaumont Typical Influent and Partially Equalized Effluent Flow 

 
 

The new wastewater treatment facility uses a membrane bioreactor system, MBR, and the City 